ﬂ Parts
SnowWolf

Flex Plow Parts
Parts (FX-5.0, 6.0, 7.0, 8.0)

ITEM PART # DESCRIPTION QTY
P50010F COUPLER, 1/2” FEMALE FLAT FACE 1/2” BODY x 3/4” SAE 1
2 P50010M COUPLER, 1/2” MALE FLAT FACE 1/2”BODY X 3/4” SAE 1
3 P40012 NUT, LOCK, 5/8-11, ZINC, GRADE C 2
4 P60096 WASHER, FLAT, 5/8” SAE, GR8 YELLOW ZINC 2
5 P20043 5/8-11 SPADE BOLT 2
6 P40010B SPRING, TRIP, 6’-10’ (15” LONG) 2
7 P20041 PIVOT BOLT, 17-8 x 7.5” 1
8 P60206 WASHER, FLAT, 1" SAE, YELLOW ZINC, GRADE 8 2
9 P20029 PIN, 3/4” x 4”, (INCL COTTER PIN) 4
10 P20030 PIN, COTTER, 5/32” x 1-1/4” 4
1" P60002 RELIEF VALVE, CROSSOVER, NO HOSES 1
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ans ﬂ SnowWolf

ITEM PART # DESCRIPTION QTY
12 P50009-B FITTING, #6 MJIC-#10 MORB 4
13 P60092 WASHER, FLAT, 5/16” SAE 2
14 P60214 BOLT, HEX, 5/16-18 x 1-1/4”, ZINC, GRADE 5 2
15 P60211 NUT, HEX, NYLOCK, 3/8”, YELLOW ZINC, GRADE 8 2
16 P20044 OSCILLATION LOCK RETENTION SPRING 2
17 P20047 WELDMENT, OSCILLATION LOCKOUT 2
18 P20022-1 MOUNT, UNIVERSAL SKIDSTEER, 2016 OR NEWER 1
19 P20048 BEAM, TORSION 1
20 P20036 BOLT, CARRIAGE,1/2-13 x 2-1/2” ZINC, GRADE 5 6
21 P20048 BEAM, TORSION 1
22 P20042 INSERT, RUBBER, FOR T-FRAME, (8.00” LENGTH) 4
23 P60222 WASHER, FLAT, 1/2” SAE, ZINC 6
24 P25045 NUT, LOCK, 1/2” ZINC, GRADE C 6
25 P20020-2 WELDMENT,T-FRAME,2016 OR NEWER 2
26 P60206 WASHER, FLAT, 1” SAE, YELLOW ZINC, GRADE 8 2
27 P60024 NUT, LOCK, 1-8, ZINC, GRADE C 1
28 P38148 FITTING, STRAIGHT, 6MJIC-6MORB RESTRICTED, .070 2
29 P20031 ANGLE CYLINDER, CHROME ROD 2
30 P20021-2 WELDMENT, QUADRANT 2016 OR NEWER 1
31 P20030 PIN, COTTER, 5/32” x 1-1/4” 4
32 P20029 PIN, 3/4” x 4”, (INCL COTTER PIN) 4
33 P40007 PIN, COTTER, 1/4” x 2”, ZINC 2
34 P50005 PIN, RAM ANCHOR (FRAME END) ULTRAPLOW 1” x 4” 2
35 P20008 WELDMENT, WEAR SHOE FOR PROPLOW 2
36 P60228 NUT, HEX, NYLOCK, 1/2”-13, ZINC 8
37 P20007-1 WELDMENT, MOLDBOARD 5' 2016 OR NEWER, PROPLOW 1

P20006-1 WELDMENT, MOLDBOARD 6' 2016 OR NEWER 1
P20005-1 WELDMENT, MOLDBOARD 7' 2016 OR NEWER 1
P20004-1 WELDMENT, MOLDBOARD 8' 2016 OR NEWER 1
38 P20003E CUTTING EDGE, 3/8” x 6” x 60” TOP PUNCH, (NO HARDWARE) 1
P20002E CUTTING EDGE, 3/8” x 6” x 72”, TOP PUNCH, (NO HARDWARE) 1
P20001E CUTTING EDGE, 3/8” x 6” x 84”, TOP PUNCH, (NO HARDWARE) 1
P20000E CUTTING EDGE, 3/8” x 6” x 96”, TOP PUNCH, (NO HARDWARE) 1
39 P60221 BOLT, CARRIAGE, 1/2 x 1-1/2”, ZINC, GRADE 5 8
40 P50001 BLADE MARKER GUIDE SET 1
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SnowWolf

Hydraulics

Hoses With Crossover Relief (FX-5.0’, 6.0’, 7.0’, 8.0°)

ITEM PART # DESCRIPTION QTY
1 P50008-E HOSE, 3/8” x 18”, 3000 PSI, 6FJIC-6FJIC 1
2 P80008 HOSE, 3/8” x 26”, 3000 PSI, 6FJIC-6FJIC 1
3 P50008 HOSE, 3/8” x 78”, 3000 PSI, 6FJIC-8FJIC 2
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ans ﬂ SnowWolf

Hydraulic Components
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ITEM PART # DESCRIPTION QTY
1 P50009-A FITTING, #8 MJIC X #12 MORB 2
2 P50010F COUPLER,1/2” FEMALE FLAT FACE 1/2” BODY x 3/4” SAE PORT 1
3 P50010M COUPLER, 1/2” MALE FLAT FACE 1/2” BODY x 3/4” SAE PORT 1
4 *P60002 RELIEF VALVE CROSSOVER, NO HOSES 1
5 *P50009-B FITTING, #6 MJIC-#10 MORB 4
6 P20031 ANGLE CYLINDER, CHROME ROD 2
7 P38148 FITTING, STRAIGHT, 6MJIC-6MORB RESTRICTED, .070 2
8 P60128 CROSS OVER RELIEF VALVE 2500 PSI 1

* Parts not used if crossover relief valve option is not installed on the Flex Plow. See No Crossover
Relief parts on page 40.
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SnowWolf

Options
FX-5.0 | FX-6.0 | FX-7.0 | FX-8.0
ITEM PART # DESCRIPTION QTyY QTyY QTyY QTY
MAIN EDGE
Blade Options Steel
CUTTING EDGE, 3/8” x 6” x 60”, TOP
P20003E PUNCH, (NO HARDWARE) 1 0 0 0
CUTTING EDGE, 3/8” x 6”x 72”, TOP
38 P20002E PUNCH, (NO HARDWARE) 0 1 0 0
CUTTING EDGE, 3/8” x 6” x 84”, TOP
P20001E PUNCH, (NO HARDWARE) 1 0 1 0
CUTTING EDGE, 3/8” x 6” x 96”, TOP
P20000E PUNCH, (NO HARDWARE) 0 0 0 1
39 P60221 BOLT, CARRIAGE, 1/2” x 1-1/2”, GR5 7 8 9 10
Blade Options Polyurethane
NS P20040 CUTTING EDGE, SOFTTOUCH, 5’ 1 0 0 0
NS P20039 CUTTING EDGE, SOFTTOUCH, 6’ 0 1 0 0
NS P20038 CUTTING EDGE, SOFTTOUCH, 7’ 0 0 1 0
NS P20037 CUTTING EDGE, SOFTTOUCH, 8’ 0 0 0 1
NS P20036 BOLT, CARRIAGE, 1/2” x 1-1/2”, GR5 7 8 9 10
MOUNT OPTIONS
Skid Loader Mount
MOUNT, UNIVERSAL SKIDSTEER, 2016
18 P20022-1 OR NEWER 1 1 1 1
Mount
MOUNT, ATTACHMENT PLATE, AVANT
NS P25561 & MULTIONE 1 1 1 1
HYDRAULIC OPTIONS
Cross Over (See Hoses on page 38)
NS P50008-E HOSE, 3/8 x 18”, 3000 PSI, 6FJIC-6FJIC 1 1 1 1
NS P50009-B FITTING, #6 MJIC-#10 MORB
RELIEF VALVE, CROSSOVER,NO
NS P60002 HOSES 1 1 1 1
NS P60092 WASHER, FLAT, 5/16” SAE 2 2 2 2
NS P60214 BOLT, HEX, 5/16-18 x 1-1/4”, GR 5 2 2 2 2
NS P80008 HOSE, 3/8” x 26”, 3000 PSI, 6FJIC-6FJIC 1 1 1 1
No Cross Over
NS P50008 HOSE, 3/8” x 78”, 3000 PSI, 6FJIC-8FJIC 1 1 1 1
NS P50008-D HOSE, 3/8” x 94”, 3000 PSI, 6FJIC-8FJIC 1 1 1 1
NS P60090 NUT, HEX, NYLOCK, 5/16”-18 1 1 1 1
NS P60215 BOLT, HEX, 5/16 x 2”, GR 5 1 1 1 1
NS P60159 HOSE CLAMP 1 1 1 1
HOSE CLAMP PLATE, STAUFF COVER
NS P60160 PLATE 1 1 1 1
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Parts ﬂ
SnowWolf
FX-5.0 | FX-6.0 | FX-7.0 | FX-8.0
ITEM PART # DESCRIPTION e oot fanls e
SPRING UPGRADE
NS P20043 SPADE BOLT, 5/8-11 2 2 2 2
NS P40010B SPRING, TRIP, 6’-10’ (15” LONG) 2 2 2 2
NS P40012 NUT, LOCK, 5/8-11, GR C 2 2 2 2
NS P60096 WASHER, FLAT, 5/8” SAE, GR8 2 2 2 2
OSCILLATION LOCK-OUT
OSCILLATION LOCK RETENTION
P20044 SPRING 2 2 2 2
P20047 OSCILLATION LOCKOUT, WELDMENT 2 2 2 2
P60211 NUT, HEX, NYLOCK, 3/8”, GR 8 2 2 2 2
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